
 

 

  

 

 

Math for Operators 
A Guide to using the ABC/EOCP Canadian Standardized 

Formula Handouts for Wastewater Treatment 

With solved examples of every formula in both US and Metric units 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

1 
 

Table of Contents 
Introduction .............................................................................................................................................. 6 

Glossary of Abbreviations ......................................................................................................................... 7 

Units of Measure....................................................................................................................................... 8 
[...]
process where the concept of food to microorganism ratio is used. 

The general equation for organic loading is: 

Organic loading rate =
Flow × concentration

area
 or 

Flow × concentration

volume
 

For most applications the mass being added is either total suspended solids (TSS) or biochemical oxygen 
demand (BOD) 

Mass loadings for clarifiers, lagoons, and rotating biological contactors are area based while mass 
loadings for aeration basins, trickling filters and digestors are volume based. 

Rotating Biological Contactor 
Organic loadings to rotating biological contactors (RBC) are calculated based on the surface area of the 
media being rotated through the influent to the process.  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

64 
 

The surface area is calculated in square feet in the US system and square metres in the metric system.  
Biochemical oxygen demand (BOD5) is typically measured as soluble BOD (SBOD5). 

The equations are: 

OLR, lb SBOD  / day 1,000ft =
Organic load, lb SBOD   day⁄

surface area of media, 1,000 ft
 

OLR, kg SBOD  / day m =
Organic load, kg SBOD   day⁄

surface area of media, m
 

Calculate the SBOD5 loading rate on a rotating biological contactor. The influent flow is 0.26 MGD 
(1000 m3/day) with a BOD of 185 mg/L. The RBC has 400 disks each 11.5 feet (3.5 metres) in diameter 
mounted on its shaft. 

This problem cannot be solved in a single step. We first have to use the mass equation to calculate the 
number of pounds or kilograms of SBOD5 added per day and we have to remember that each disk has 
two sides. 

The equation is: 

Organic loading rate =
Flow × concentration

surface area × number of disks × 2
 

US units 

Step 1 – Calculate the mass of SBOD applied 

Mass of SBOD = Flow × concentration = 185 mg L × 0.26 MGD × 8.34 lb gal⁄ = 401 lb day⁄⁄  

Step 2 – Calculate surface area of disks 

Area = 0.785𝐷 × 2 × number of disks = 0.785 × 2 × (11.5 ft) × 400 = 83,053 ft  

Step 3 – Insert known values and solve 

Organic loading rate =  
Mass of SBOD applied

Surface area
=

401 lb day⁄

83,053 ft
= 0.005  lb SBOD ft day⁄⁄  

Metric units 

Step 1 – Calculate the mass of BOD applied 

Mass of BOD = Flow × concentration = 185 mg L × 1.0 ML/day = 185 kg day⁄⁄  

Step 2 – Calculate surface area of disks 

Area = 0.785𝐷 × 2 × number of disks = 0.785 × 2 × (3.5 m) × 400 = 7,693 m  

Step 3 – Insert known values and solve 

Organic loading rate =  
Mass of BOD applied

Surface area
=

185 kg day⁄

7,693 m
= 0.02  kg BOD m day⁄⁄  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

65 
 

Note: organic loading to a RBC is usually reported as g BOD/m2/day.  

Trickling Filter 
The calculation for the loading rate for a trickling filter is similar to that for a RBC with the following 
differences: in the numerator, BOD is used instead of SBOD and in the denominator the volume of the 
filter is used instead of surface area. 

The equations are: 

  

OLR, lb BOD  / day 1,000ft =
Organic load, lb BOD   day⁄

volume of media, 1,000 ft
 

OLR, kg BOD  / day m =
Organic load, kg BOD   day⁄

volume of media, m
 

A trickling filter with a diameter of 135 feet (41 metres) and a media depth of 5 feet (1.5 metres) 
receives a flow of 1.95 MGD (7,382 cubic metres) with a BOD of 110 mg/L. Calculate the organic 
loading for this filter. 

US units 

Step 1 – Calculate the volume of the filter 

Volume = 0.785D × h = 0.785 × (135 feet) × 5 feet =  71,533ft  

Step 2 – Calculate the organic loading to the filter 

Mass of SBOD = Flow × concentration = 110 mg L × 1.95 MGD × 8.34 lb gal⁄ = 1,788.9 lb day⁄⁄  

Step 3 – Insert known values and solve 

Organic loading rate =
1,788.9 lb day⁄

71.533 10 ft
= 25 lb BOD day 1,000ft⁄⁄  

Metric units 

Step 1 – Calculate the volume of the filter 

𝑉𝑜𝑙𝑢𝑚𝑒 = 0.785𝐷 × ℎ = 0.785 × (41 𝑚) × 1.5𝑚 =  1,979.4𝑚  

Step 2 – Calculate the organic loading to the filter 

Mass of SBOD = Flow × concentration = 110 mg L × 7.382 ML = 812 kg day⁄⁄  

Step 3 – Insert known values and solve 

Organic loading rate =
812 kg day⁄

1,979.4 m
= 0.41 kg BOD day 𝑚⁄⁄  

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

66 
 

Oxygen Uptake Rate 

The Oxygen Uptake Rate (OUR) test measures the amount of oxygen consumed by a sample over a 
period of time. It is measured in mg/L O2/minute or mg/L O2/hour. 

The equations are: 

Oxygen uptake rate =
oxygen usage, mg L⁄

time, minutes
 

Or 

Oxygen uptake rate =
initial DO, mg L − final DO, mg L⁄⁄

elapsed time, minutes
 

These quick tests have many advantages; rapid measure of influent organic load and biodegradability, 
indication of the presence of toxic or inhibitory wastes, degree of stability and condition of a sample, 
and calculation of oxygen demand rates at various points in the aeration basin. As always, trends are 
more useful than instantaneous values. 

Calculate the OUR of a sample if the initial dissolved oxygen concentration is 5.9 mg/L and after 10 
minutes the final dissolved oxygen concentration is 1.4 mg/L. 

Insert known values and solve 

OUR =
5.9 mg L − 1.4 mg L⁄⁄

10 minutes
×

60 minutes

hour
= 27 mg L⁄  O hour⁄  

Population Equivalent, Organic 

Knowledge of typical per capita water usage or BOD5 contributions can be used to calculate the 
population load on a wastewater treatment plant or conversely, if the population is known to determine 
whether excessive infiltration and inflow is present. 

The general equations are: 

Population equivalent (organic loading) =
flow, MGD × BOD, mg L × 8.34 lb gal⁄⁄

0.17 lb BOD person day⁄⁄
 

Population equivalent (organic loading) =
Flow, m day × BOD, mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
 

Population equivalent =
Population served

Size of treatment process (e. g.  area or volume)
 

Calculate the population loading on a lagoon if the population is 12,500 people and the lagoon system 
totals 20 acres (8 hectares). 

Population equivalent =
Population served

Area, acres
=

12,500

20 acres
= 625 people acre⁄  

Population equivalent =
Population served

Area, ha
=

12,500

8 ha
= 1,562 people ha⁄  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

67 
 

A treatment plant receives a daily flow of 2.5 MGD (9,500 m3) with a BOD of 222 mg/L. Calculate the 
equivalent population served. 

The equation is: 

US Units 

Step 1 – Insert known values and solve: 

Population equivalent =
2.5 MGD × 222 mg L × 8.34 lb gal⁄⁄

0.17 lb BOD person day⁄⁄
= 27,228 people 

Metric units 

Population equivalent (organic loading) =
Flow, m day × BOD, mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
 

Step 1 – Insert known values and solve 

Population equivalent =
9,500 m day × 222 mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
=

2,109,000

77
= 27,389 people 

Alternate method: 

Step 1 – Calculate the kg of BOD5 received at the plant each day 

kg BOD = flow × concentration = 9.5 ML × 222 mg L = 2,109 kg day⁄⁄  

Step 2 – Insert known values and solve 

Population =
kg BOD /day

0.077 kg BOD/ person day⁄
=

2,109 kg BOD

0.077kg BOD/ person day⁄
= 27,389 people 

Recirculation Ratio 

Recirculation of flow from the secondary clarifier to the trickling filter is a technique used to dilute the 
strength of the influent to the trickling filter, maintain a relatively uniform flow to the filter, reduce odor 
and filter flies and to ensure the filter does not dry out during periods of low flow. Recirculation ratios 
generally range from 1:1 to 2:1 

The equation is: 

Recirculation ratio =
recirculated flow

primary effluent flow
 

What is the recirculation ratio for a trickling filter if the influent to the plant is 3.3 MGD  
(12.5 ML/day ) and a flow of 5.75 MGD (21.8 ML/day) is recirculated to the trickling filter? 

Insert known values and solve: 

US units 

Recirculation ratio =
recirculated flow

primary effluent flow
=

5.75 

3.3
= 1.74: 1 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

68 
 

Metric Units 

Recirculation ratio =
recirculated flow

primary effluent flow
=

21.8 

12.5
= 1.74: 1 

What is the trickling filter’s recirculated flow if the influent flow to the plant was 5.9 ML/day and the 
recirculation ratio was 1.65:1 ? 

Rearrange the equation to solve for recirculated flow then insert known values and solve 

If Recirculation ratio =
recirculated flow

primary effluent flow
   

Then Recirculated flow = Recirculation ratio × Primary effluent flow 

Recirculated flow = 1.65 × 5.9 ML day⁄ = 9.74 ML day⁄  

Reduction of Volatile Solids, % 

A modified version of the % removal formula is used when dealing with volatile solids reduction in an 
anaerobic digestor and the reduction in moisture content in digestor sludge or a composting process. 
There have been a number of formulas used in the past to calculate volatile solids reduction in 
anaerobic digestors. Current practice is to use what is called the “Van Kleeck” formula for modern 
digestors. In this formula all percent values are expressed as a decimal.  E.g. 25% = 0.25 
 
The formula is: 

% Volatile solids reduction =
(Volatile solids in − Volatile solids out)

Volatile solids in − (volatile solids in × volatile solids out)
× 100% 

 
It is often written as: 

%VS reduction =
(VS − VS )

VS − (VS × VS )
× 100%  or  

(in − out)

in − (in × out)
× 100% 

 
Calculate the % volatile solids reduction in an anaerobic digestor which is fed primary sludge with a 
volatile solids content of 87% and produces a digested sludge with a volatile solids content of 59% 
 
Known: Volatile solids in = 87% = 0.87, Volatile solids out = 59% = 0.59 
 
Step 1 – Insert known values and solve: 

%VS reduction =
(VS − VS )

VS − (VS × VS )
× 100% 

 

VS reduction =
(0.87 − 0.59)

0.87 − (0.87 × 0.59)
× 100% =

. 28

. 87 − .51
=

. 28

. 36
× 100% = 77.8% 

 

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

69 
 

Percent Removal 

After the solids equation, the percent removal calculation is one the most commonly calculated values. 

Percent removal calculations whether for BOD5, TSS or VSS inform the operator of the efficiency of the 
unit process and provide information on the impact of the material removed on the next downstream 
process.  (E.g. thickeners, digestors or dewatering equipment). The percent removal statement may 
sometimes be worded as percent reduction. 

The equation is 

% removal efficiency =
(parameter in − parameter out)

parameter in
× 100%   or 

(in − out)

in
× 100% 

What is the removal efficiency of a primary clarifier if the influent TSS are 195 mg/L and the effluent 
TSS are 82 mg/L 

Known: Influent TSS =195 mg/L, effluent TSS = 82 mg/L 

Insert known values and solve 

 removal efficiency =
(in − out)

in
× 100% =

(195 − 82)

195 
× 100% =

113

195
× 100% = 57.9% 

Percent Return Rate (Sludge Return Rate, %) 

One of the parameters for the control of the activated sludge process is the rate at which settled MLSS is 
returned from the clarifier to the aeration basin. Different variations of the activated sludge process 
have different optimum return rates. In addition to the return of solids from the clarifier, some 
biological nutrient removal processes have internal sludge recycle streams as well. 

The equation is: 

Return rate, % =
Return flow rate

Influent flow rate
× 100 

Calculate the percent sludge return rate if the influent flow is 2.5 MGD (9,500 m3/day) and the RAS 
return rate is 1.9 MGD (85 L/second). 

US units 

Return rate, % =
Return flow rate

Influent flow rate 
× 100 =

1.9 𝑀𝐺𝐷

2.5 𝑀𝐺𝐷
× 100 = 76% 

Metric units 

Step 1 – Calculate the RAS rate in cubic metres per day 

RAS rate =
85 L

s
×

86,400 s

day
×

1m

1,000 L
= 7,344 m day⁄  

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

70 
 

Step 2 – Insert known values and solve: 

Return rate =
Return flow rate

Influent flow rate
× 100 =

7,344 m day⁄

9,500 m day⁄
× 100 = 77% 

Return Sludge Rate – Solids Balance 

The equations are 

Recycle Flow (RAS) =
Flow into aeration basin × MLSS, mg L⁄

return activated sludge, mg L − mixed liquor suspended solids, mg L⁄⁄
 

Or 

Recycle flow (RAS) =
flow

100
(MLSS, % × SVI) − 1

 or 
flow

. 01 × [(MLSS, % × SVI) − 1)]
 

For US units flow is in Million Gallons per Day for metric unit flow is in cubic metres per day 

Calculate the return activated sludge rate for a treatment plant given the following data: 

Flow: 3.2 MGD (12,000 m3/day) MLSS = 2,400 mg/L 

Return activated sludge: 3,600 mg/L SVI = 212 
 

Insert known values and solve 

Equation 1 

Recycle Flow (RAS) =
flow × MLSS, mg L⁄

RAS, mg L − MLSS, mg L⁄⁄
 

Recycle Flow (RAS) =
3.2 MGD × 2,400 mg L⁄

3,600 mg L − 2,400 mg L⁄⁄
= 6.4 MGD 

Recycle Flow (RAS) =
12,000 m d × 2,400⁄  mg L⁄

3,600 mg L − 2,400 mg L⁄⁄
= 24,000 m day⁄  

Equation 2 

Recycle flow (RAS) =
flow

. 01 × [(MLSS, % × SVI) − 1)]
 

Recycle flow (RAS) =  
3.2 MGD

. 01 × [(0.24% × 212) − 1)]
=

3.2 MGD

0.5
= 6.4 MGD 

Recycle flow (RAS) =  
12,000 m day⁄

. 01 × [(0.24% × 212) − 1)]
=

12,000 m day⁄

0.5
= 24,000 m day⁄  

 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

71 
 

Slope, % 

Wastewater treatment systems occasionally utilize gravity as a driving force to convey wastewater 
through pipes. Pipes need to be installed at a constant grade (or slope) to ensure that wastewater will 
flow at the proper velocity required to ensure that solids remain entrained in the water. Slope is 
expressed as a decimal value and grade is simply the slope expressed as a percentage.  (i.e. a slope of 
0.02 is equivalent to a grade of 2%). Solving slope and grade problems will be simplified if a sketch is 
drawn. 

The basic equation for slope (and grade) is: 

Slope =
Rise or drop

Run
  and  Grade, % =

Rise or drop

Run
× 100 

Calculate the slope / grade of a pipe if it drops 8.2 feet (2.5 meters) in 295 feet (90 meters). 

Known: Rise (drop) = 8.2 feet (2.5 m), Run = 295 feet (90 m) 

Insert known values and solve 

US units 

Slope =
Rise or drop

Run
=

8.2 feet

295 feet
= 0.028 = 2.8% 

Metric units 

Slope =
Rise or drop

Run
=

2.5 m

90 m
= 0.028 = 2.8% 

An outfall leaves a treatment plant at an elevation 12 metres above sea level. It terminates 4.5 
kilometres from the treatment plant at a depth of 80 metres below sea level. What is the grade of the 
outfall? 

Known: Drop = 12m + 80 m = 92 m, Run = 4.5 km = 4,500 m 

Insert known values and solve: 

Grade, % =
Rise or drop

Run
× 100 =

92 m

4,500 m
× 100 = 2% 

Sludge Density Index (SDI) 

The sludge density index is a less commonly used parameter. It reports a value in units of g/mL versus 
mL/g. (remember, density is measured as weight per unit volume) 

Two formulas are available to calculate the sludge density index (SDI) 

SDI =
100

Sludge volume index
   𝑜𝑟 SDI =

MLSS, g × 100%

Settled sludge volume, mL/L
   

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

72 
 

A settleability test on an MLSS sample with a concentration of 2,810 mg/L carried out in a 1 liter 
graduated cylinder had a settled sludge volume (SSV) of 245 mL The operator calculated that the 
sludge volume index (SVI) was 87. What is the sludge density index for this sample? 

Known: SSV = 245 mL, MLSS = 2,810 mg/L = 2.81 g/L 

Insert known values and solve 

or  SDI =
100

Sludge volume index
=

100

87
= 1.15 g mL⁄  

Or 

SDI =
MLSS, g × 100%

Settled sludge volume, mL/L
=

2.81 g × 100%

245 mL L⁄
= 1.15 g mL⁄  

As with SVI the results of the calculation are usually reported as a dimensionless number. 
[...]
any negative values as a result of the subtractions. 

How many liters of a 15% solution must be mixed with a 2.1% solution to make exactly 2,500 liters of 
an 8% solution? 

Step 1 – Set up the dilution box 

15%  5.9 5.9 parts of the 15% solution are required for every 12.9 parts 
 8% 
2.1%  7.0 7.0 parts of the 2.1% solution are required for every 12.9 parts 
  12.9 total parts 

Step 2 – Solve for volumes needed 

solution 15%  theof L 1,143
 totalparts 12.9

(2,500L) parts 5.9
  

solution 15%  theof L  1,357
 totalparts 12.9

(2,500L) parts 7.0
  

To make 2,500 L of 8% solution, mix 1,143 L of 15% solution and 1,357 L of 2.1% solution 

Total Solids, % 

The total solids test returns a value for both suspended and dissolved solids in a sample. The test is 
performed by evaporating the contents of an evaporating dish, drying the dish at 103°C and then 
weighing the dish and the residue it contains. 

The formula is: 

Total Solids, % =
(dried weight, g) − (tare weight, g)

(wet weight, g) − (tare weight, g)
× 100 

What was the percent total solids content of a sample given the following data: Tare weight = 43.7g, 
Wet weight = 70.8g, Dried weight = 44.1g 

Total Solids, % =
(dried weight, g) − (tare weight, g)

(wet weight, g) − (tare weight, g)
× 100 

Insert known values and solve 

Total Solids, % =
(44.1 g) − (43.7 g)

(70.8 g) − (43.7 g)
× 100 =

0.4 g

27.1 g
× 100 = 1.47% 

Velocity 

Knowledge of the velocity of wastewater is useful in determining the detention time in sewers, the 
design of grit channels and the efficiency of primary clarifiers. 

Four equations are given for calculation of velocity. They are: 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

82 
 

Velocity =
Flow rate, ft second⁄

Area, ft
    or   

Flow rate, m second⁄

Area, m
  

These equations are simply a rearrangement of the classic flow equation (Flow=Area × Velocity) 

The second group of equations introduce the factors of distance and time. 

Velocity =
Distance, ft

Time, seconds
    or   

Distance, m

Time, seconds
  

What is the velocity of water in a pipe with a diameter of 8 inches (200 mm) if the water flow rate is 
254 gallons per minute (16 L/s)?  (assume that the pipe is flowing full) 

US units 

Step 1 – Calculate the cross-sectional area of the pipe in square feet 

Area = 0.785(D) = 0.785(0.66 ft) = 0.35ft  

Step 2 – Convert flow to cubic feet per second 

Flow rate =
254 gallons

minute
×

1 minute

60 seconds
×

1 ft

7.48 gallons
= 0.57 ft sec⁄  

Step 3 I Insert known values and solve 

Velocity =
Flow rate, ft second⁄

Area, ft
=

0.57 ft sec⁄

0.35ft
= 1.6 ft sec⁄  

Metric units 

Step 1 – Calculate the area of the pipe in square metres. 

Area = π × (radius) = 3.14 × 0.1 m × 0.1 m = 0.0314 m  

Step 2 – Convert flow rate to cubic metres per second 

Flow rate =
16 L

sec
×

1 m

1,000 L
= 0.016 m sec⁄  

Step 3 - Insert known values and solve 

Velocity =
Flow rate, m second⁄

Area, m
=

0.016 m s⁄

0.0314 m
= 0.51 m s⁄  

Dye is introduced into a sewer.  Two minutes later the dye is observed at a manhole 300 feet (91 
metres) downstream. What is the velocity of the wastewater in the sewer? 

Velocity =
Distance, ft

Time, seconds
    or   

Distance, m

Time, seconds
 

US units  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

83 
 

Velocity =
Distance, ft

Time, seconds
=

300 feet

120 seconds
= 2.5 ft second⁄  

Metric units 

Velocity =
Distance, m

Time, seconds
=

91 metres

120 seconds
= 0.76 m sec⁄  

Sometimes this questions is framed such that the first of the dye was observed at 110 seconds and the 
last of the day at 130 seconds.  In this case, time becomes the average of the two observations  
i.e. (T1 +T2)÷2 

Percent Volatile Solids (Percent (%) Removal Calculation) 

After the solids equation, the percent removal calculation is one the most commonly calculated values. 

Percent removal calculations whether for BOD5, TSS or VSS inform the operator of the efficiency of the 
unit process and provide information on the impact of the material removed on the next downstream 
process.  (E.g. thickeners, digestors or dewatering equipment). The percent removal statement may 
sometimes be worded as percent reduction. 

The equation is 

% removal efficiency =
(parameter in − parameter out)

parameter in
× 100 or 

(in − out)

in
× 100 

What is the removal efficiency of a primary clarifier if the influent TSS are 195 mg/L and the effluent 
TSS are 82 mg/L? 

Known: Influent TSS =195 mg/L, effluent TSS = 82 mg/L 

Insert known values and solve 

 removal efficiency =
(in − out)

in
× 100 =

(195 mg L − 82 mg L)⁄⁄

195 mg L⁄
× 100 = 57.9% 

The equation is also used in the laboratory to calculate the volatile solids fraction of a suspended solids 
sample using a muffle furnace. The concept is the same, the words are different 

The equation is: 

Volatile solids, % =
(Dry solids, g − Residue, g)

Dry solids, g
× 100  

Calculate the % volatiles solids if the weight of the filter paper and ash is 1.293 grams and the weight of 
the filter paper and dry solids was 3.518 grams 

Volatile solids, % =
(3.518 g − 1.293 g)

3.518 g
× 100 =

2.225 g

3.518g
× 100 = 63.2%  

 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

84 
 

Water Use 

Designers of wastewater treatment plants will select a gallons or litres per capita per day flow as a data 
point in the design of a plant. Operators can compare the population served to the flow to determine 
whether infiltration and inflow is increasing or decreasing over time. 

The formulas are: 

Gallons per capita per day , gpcd =
Volume of wastewater treated, gal day⁄

Population served.
 

 

Litres per capita per day , Lpcd =
Volume of wastewater treated, L day⁄

Population served.
 

A small package treatment plant receives a flow of 317,000 gallons per day (1,200 m3/day) from a 
population of 3,750. What is the per capita per day flow? 

US units 

Gallons per capita per day , gpcd =
317,000, gal day⁄

3,750  
= 84 gpcd 

Metric units 

Litres per capita per day , Lcd =
1,200 m × 1,000 L m⁄

3,750
= 320 

Weir Overflow Rate 

The weir overflow rate is one of the measures used to determine the loading on a clarifier. As overflow 
rates increase the velocity with which the water moves over the weir increases and particles which may 
settle slowly can be carried over the weir leading to a decrease in effluent quality and percent removal 
rates. Weir overflow rates are typically expressed in units of volume/time/length (e.g. gallons/day/foot, 
litres/second/metre or litres/day/metre). 

The formulas for the weir overflow rate (WOR) are: 

Weir overflow rate =  
Flow

Weir length
=

Flow, gpd

Weir length, ft
 𝑜𝑟 

Flow, Lpd

Weir length, m
 

A rectangular clarifier has a total weir length of 200 feet (60.9 metres). What is the WOR if the daily 
flow is 110,952 gallons (4,200 m3) per day? 

US units 

Insert known values and solve 

Weir overflow rate =  
Flow

Weir length
=

110,952 gal/day

200 ft
= 554.8 gal ft day⁄⁄  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

85 
 

Metric units 

Step 1 – convert flow from cubic metres per day to liters per day 

Flow =
4,200 m

day
×

1,000 L

m
= 420,000 L/day 

Insert known values and solve 

Weir overflow rate =  
Flow

Weir length
=

420,000 L/day

60.9 m
= 6,896 L m day⁄⁄  

 

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

86 
 

A circular clarifier has a diameter at the weir of 32 metres.  If the daily flow is 7,600 cubic metres per 
day what is the WOR in cubic metres/day/metre of weir length? 

Known: Diameter = 32 m, Flow = 7,600 m3/day 

Step 1 – Calculate the weir length 

Circumference =  πd = 3.14 × 32 m = 100.5 m 

Insert known values and solve 

Weir overflow rate =  
Flow

Weir length
=

7,600 m day⁄

100.5 m
= 75.6 m m day⁄⁄  

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

87 
 

Typical Certification Questions for Level 1 
 

1. Determine the daily average total concentration of a chemical given the following data: 

Monday 0.0069 mg/L Tuesday 0.0085 mg/L Wednesday 0.0094 mg/L 
Thursday 0.0079 mg/L Friday  0.0052 mg/L 

 
2. Find the area of a tank that is 14 metres in diameter 

3. What is the pressure in kPa at the bottom of a tank if the water is 11.67 metres deep? 

4. If a trench is 50 metres long, 1.2 metres wide and 1.8 metres deep, how many cubic metres of soil 
were excavated? 

5. If exactly 375litres of polymer cost $22.50, what will 19,000 litres cost assuming no quantity 
discount? 

6. What is the velocity of flow in metres per second for a 250 mm diameter pipe if it delivers 35.5 litres 
per second? 

7. What should the setting be on a chlorinator in kilograms per day if the dosage desired is 3 mg/L and 
the volume of flow is 55 litres per second? 

8. A treatment plant uses 68 kilograms of chlorine gas per day. If the chlorine demand is 1.85 mg/L and 
the chlorine residual is 0, 2 mg/L, what was the flow in Megalitres per day? 

9. If 45 kilograms of magnesium hydroxide [Mg(OH)2] is dissolved in 750 litres of water what is the 
percent strength of the Mg(OH)2 solution? 

10. Calculate the volume in cubic metres of a pipeline 760 mm in diameter and 4.5 kilometres long. 

11. Given the following data, calculate the solids loading rate on a secondary clarifier:   
Diameter = 30 metres  Flow = 9200 m3/day  MLSS = 2,560 mg/L 

12. Determine the waste activated sludge pumping rate in litres per second given the following data: 
Amount of WAS to be wasted = 1,800 kg/day WAS concentration = 4,610 mg/L 

13. A treatment plant with an influent flow of 14,000 m3/day has primary influent suspended solids of 
225 mg/L. If the primary effluent suspended solids are 98 mg/L how many kilograms of dry solids are 
produced per day? 

14. A lagoon receives a flow of 1,200 m3/day. What is the organic loading rate in kg of BOD per day per 
hectare if the pond has a surface area of 3.5 hectares and the influent BOD is 212 mg/L? 

15. Determine the amount of COD entering an aeration basin in mg/L if the flow is 6,965 m3/day and the 
COD loading is 1,200 kg/day. 

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

88 
 

16. Given the following data, calculate the Mean Cell Residence Time (MCRT) for this activated sludge 
system: 
Aeration tank volume = 2,900 m3 Secondary clarifier volume = 900 m3 MLSS = 2,475mg/L 
WAS = 1,100 kg/day Effluent suspended solids = 18 kg/day 

17. Given the following data, calculate the food to microorganism (F:M) ratio: 
Primary effluent flow = 10,939 m3/day Aeration tank volume = 1200 m3 
MLVSS = 2,270 mg/L BOD = 190 mg/L 

18. What is the solids loading for a dissolved air floatation thickener (DAF) in kg/hr/m2 if the DAF is 19 
metres long by 4 metres wide and it receives a WAS flow of 600 m3/day at a concentration of 4,200 
mg/L? 

19. A sludge drying bed is 90 metres long and 15 metres wide. If sludge were applied to the drying bed to 
a depth of 120 mm, how many litres of sludge were applied? 

20. A filter has a surface area of 90 square metres. What is the filtration rate in litres per minute per 
square metre if it receives a flow of 320 litres per second? 

Typical Certification Questions for Level 2 
 

1. What is the internal surface area of a cylindrical tank (top, bottom, and cylinder wall) if it is 6 metres 
high and 14 metres in diameter? 

2. A trench that averages 1.5 metres wide and 1.8 metres deep is dug for the purpose of installing a pipe 
that is 600 mm in diameter. If the trench is 355 metres long how many cubic metres of soil will be 
required for backfill after the pipe is put in place? 

3. A tank that is 5.5 metres in diameter and 4.25 metres tall is being filled at a rate of 63.8 L/minute. 
How many hours will it take to fill the tank? 

4. An unknown substance has a density of 2.86 g/cm3. How much space will it occupy if it weighs 10.34 
kilograms? 

5. How many litres of a sodium hypochlorite solution that contains 5.% available chlorine are needed to 
disinfect a 360 mm diameter pipeline that is 282 metres long if the dosage required is 30.0 mg/L?   

6. A 600 mm diameter pipeline 500 metres long was disinfected with calcium hypochlorite tablets 
containing 60.5% available chlorine. What was the chlorine dosage in mg/L if 11 kilograms of 
calcium hypochlorite was used? 

7. A storage tank has a radius of 18 metres and averages 4.35 metres in depth. What is the average 
detention time for this storage tank if flow through the tank averages 12,000 cubic metres per day? 

8. What should the chlorinator setting be in kilograms per day if a flow of 28,200 cubic metres per day 
of water is dosed at a rate of 2.0 mg/L? 

9. A plant is treating 26.3 Megalitres per day. If lime is being added at a rate of 135.5 grams per minute 
what is the lime usage in kilograms per day? 



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

89 
 

10. Water is flowing through a grit channel that is 2.80 metres wide at a rate of 0.9 m3/s. If the velocity is 
0.3 metres per second, what is the depth of water in the channel? 

11. The level in equalization basin drops 158 cm in exactly 6 hours. If the basin has a diameter of 29 
metres and the plant is producing 27.25 Megalitres per day what is the average discharge rate of the 
discharge pumps in litres per second? 

12. A metering pump discharges 217 mL of alum at a speed setting of 52% and a stroke setting of 35%. If 
the pump speed is increased to 58% and the stroke remains the same, what will the new discharge rate 
be? 

13. What is the percent volatile solids reduction for a digester if the raw biosolids VSS are 64.3% and the 
VSS of the digested biosolids is 48.1%? 

14. Given the following data, how many kg/day of volatile solids are pumped to a digestor: 
Pumping rate = 0.4 L/s Solids content = 6%  
Volatile solids = 59.1% Specific gravity = 1.03 

15. What is the weir overflow rate (WOR) in litres per day per metre if the flow is 1,427 m3/day and the 
radius of the clarifier is 21 metres? 

16. Given the following data, calculate the amount of solids and volatile solids removed in kg/day: 
Pumping rate = 12.11 L/s Pump frequency = 24 times/day  Pump duration = 8 minutes/cycle 
Solids = 3.24%   Volatile solids = 62.5% 

17. Find the motor power (mkW)for a pump with the following parameters: 
Motor Efficiency = 89.2%  Total head = 35 metres    
Pump efficiency = 77.9%  Flow = 7,500 m3/day 

18. What is the organic loading rate for a trickling filter that is 21 metres in diameter and 155 cm deep in 
kg BOD/day/m3 if the primary effluent flow is 12 Megalitres per day and the BOD is 112 mg/L? 

19. Given the following data, calculate the mean cell residence time (MCRT): 
Flow = 6,662 m3/day    Aeration tank volume = 2,070 m3      Clarifier Volume = 1,079 m3 

MLSS = 2,780 mg/L    WAS = 6,970 mg/L    WAS rate = 73 m3 /day  Effluent TSS = 16.5 mg/L 

20. What is the food to microorganism ratio for a circular aeration tank 15.66 metres in diameter and 4.81 
metres deep if the primary influent flow is 10.83 Megalitres per day, the MLVSS is 2,870 mg/L and 
the primary effluent has a BOD of 296 mg/L? 

 

  



Math for Wastewater Treatment and Collection Operators 
A Guide to Using the EOCP/ABC 2019 Formula and Conversion Handout 
 

90 
 

Answer key for practice questions 
 

Level 1 Questions Level 2 Questions 

1 0.0076 mg/L 1 571.5 m2 

2 153.9 m2 2 8582 m3 

3 114.4 kPa 3 26.4 hours 

4 108 m3 4 3,615.4 cm3 